



AIDIMA

TEST CERTIFICAT

References: 0802037-04 – 0803025-01 – 0805039-01 – 0805102-01

PRODUCT: Revolving armchair Mod.: "ATENEA"

COMPANY: **DILEOFFICE, S.L.**
IND. II- AV.VALENCIA, S/N
03420 CASTALLA
ALICANTE – SPAIN
Phone: (+34) 96.556.11.77



TEST: Compliance with Standards:
"EN 15373:07. Furniture. Resistance, durability and safety – requirements for Not domestic Seats". "UNE EN 1728:01 Domestic Furniture. Seats. Testing methods for the determination of the resistance and the durability".
"UNE EN 1335-3:01. Office furniture. Office work chair"

RESULT: The tested model satisfactorily fulfills the specifications for the standard EN 15373:07 for a normal public use (level 2) in the following tests:

TEST	RESULT
- Seat and back static load test (Fv= 1.600 N, Fh= 560 N, 30 sec., 10 times)	CORRECT
- Seat front edge static load test (F= 1.600 N, 30 sec., 10 times)	CORRECT
- Back downwards static load test (F= 600 N, Q= 130 Kg, 10 times)	CORRECT
- Arm sideways static load test (600 N, 10 times)	CORRECT
- Arm downwards static load test (900 N, 10 times)	CORRECT
- Arm upwards static vertical load test (Q= 25 Kg, 10 times)	CORRECT
- Seat – back fatigue test (Fv= 1.000 N, Fh= 300 N, n= 100.000 cycles)	CORRECT
- Seat front edge fatigue test (Fv= 1.000 N, n= 50.000 cycles)	CORRECT
- Arm fatigue test (F= 400 N, 50.000 cycles)	CORRECT
- Leg forwards static load test (F= 500 N, Q= 1300 N, 10 times)	CORRECT
- Leg sideways static load test (F= 490 N, Q= 1300 N, 10 times)	CORRECT
- Seat impact test (M= 25 kg. h= 240 mm, 10 times)	CORRECT
- Back impact test (M= 5 kg. α = 48°, 10 times)	CORRECT
- Arm impact test (M= 5 kg. α = 48°, 10 times)	CORRECT
- Stability test (UNE EN 1335-3:01). (front, lateral, back and front corner of the seat)	STABLE
- Rolling resistance test (Paragraph 6.1. UNE EN 1335-3:01) (H > 15 N)	CORRECT
- Fatigue in tread (Paragraph 6.2. UNE EN 1335-3:01) (M= 75 kg, 100 hours)	CORRECT

Paterna, 30th June 2008

Signed José Emilio Nuévalos
Head of Furniture Laboratory

This certificate only refers to the samples tested by the AIDIMA laboratory.

AIDIMA is a member of INNOVAWOOD, The European Network of Research and Training for the Forest, Wood and Furniture Industry, among whose members are: CATAS (Italy), CTBA (France), CTIB (Belgium), DTI (Denemark), ELKEDE (Greece), HFA (Austria), IHD (Germany), ITD (Polonia), SHR (Holland), ST-TRÅTEK (Sweden), TRADA-FIRA (United Kingdom), University of Zagreb (Croatia), VTT (Finland), WKI (Germany), etc.